Download Print this page

Honda 08L56-MFY-100 Installation Instructions Manual

Saddlebag mounting bracket.
Hide thumbs
   

Advertisement

INSTALLATION
INSTRUCTIONS
Honda Dealer: Please give a copy of these instructions to your customer.
PARTS LIST
(4)
(5)
(6)
(3)
(8)
(7)
(9)
(9)
No.
Description
(1)
Right saddlebag stay
(2)
Left saddlebag stay
(3)
8 mm flange bolt (short)
(4)
8 mm flange bolt (long)
(5)
8.5 x 42 mm collar
(6)
8.5 x 20 mm collar
(7)
6 mm socket bolt
(8)
Flange collar
(9)
Rubber washer
(10)
8.5 x 24 mm collar
(11)
8.5 x 8.5 mm collar
(12)
8.5 x 16 mm collar
24 LITER SADDLEBAG, PLAIN
Sold separately (P/N 08L56-MFY-100C)
(2)
No.
Description
(1)
Right leather saddlebag
(2)
Left leather saddlebag
© 2010 American Honda Motor Co., Inc - All Rights Reserved.
Accessory
SADDLEBAG MOUNTING
BRACKET
P/N 08L56-MFY-100
(1)
(2)
(10)
(11)
(12)
Qty
1
1
2
2
2
2
8
8
16
2
2
2
(1)
Qty
1
1
08L56-MFY-1002-91
Application
VT1300CR
24 LITER SADDLEBAG, STUDDED
Sold separately (P/N 08L56-MFY-100D)
(2)
No.
Description
(1)
Right leather saddlebag
(2)
Left leather saddlebag
18 LITER SADDLEBAG, PLAIN
Sold separately (P/N 08L56-MEG-100B)
(2)
No.
Description
(1)
Right leather saddlebag
(2)
Left leather saddlebag
18 LITER SADDLEBAG, STUDDED
Sold separately (P/N 08L56-MEG-100D)
(2)
No.
Description
(1)
Right leather saddlebag
(2)
Left leather saddlebag
Publication No.
Mll 13075
Issue Date
Revised September
2010
(1)
Qty
1
1
(1)
Qty
1
1
(1)
Qty
1
1
1 of 8

Advertisement

   Summary of Contents for honda 08L56-MFY-100

  • Page 1

    INSTALLATION BRACKET VT1300CR Issue Date INSTRUCTIONS Revised September P/N 08L56-MFY-100 2010 Honda Dealer: Please give a copy of these instructions to your customer. 24 LITER SADDLEBAG, STUDDED PARTS LIST Sold separately (P/N 08L56-MFY-100D) (10) (11) (12) Description Right leather saddlebag...

  • Page 2

    • Do not place valuables or easily breakable items in the saddlebags. • Check the accessor y mounts frequently and retighten if necessary. 2 of 8 08L56-MFY-1002-91 © 2010 American Honda Motor Co., Inc - All Rights Reserved.

  • Page 3

    5. Remove the two screws and license light cover as shown. LICENSE LIGHT COVER 8. Remove the rear turn signal light as shown. RUBBER REAR TURN SIGNAL LIGHT SCREW 3 of 8 © 2010 American Honda Motor Co., Inc - All Rights Reserved. 08L56-MFY-1002-91...

  • Page 4

    (30 mm HOLE SAW) and left side mounting holes. 11. Remove the rear fender as shown. CLIP REAR FENDER HARNESS Pull out from the rear fender. 4 of 8 08L56-MFY-1002-91 © 2010 American Honda Motor Co., Inc - All Rights Reserved.

  • Page 5

    8.5 x 42 mm COLLAR 8 mm FLANGE BOLT (long) BOLT 8.5 x 20 mm LEFT PASSENGER FOOTPEG COLLAR 8 mm FLANGE BOLT (short) LEFT SADDLEBAG STAY 5 of 8 © 2010 American Honda Motor Co., Inc - All Rights Reserved. 08L56-MFY-1002-91...

  • Page 6

    REAR CARRIER 8.5 x 16 mm COLLAR 8 mm FLANGE BOLT (long) 8.5 x 8.5 mm COLLAR 8 mm FLANGE BOLT (short) LEFT SADDLEBAG STAY 6 of 8 08L56-MFY-1002-91 © 2010 American Honda Motor Co., Inc - All Rights Reserved.

  • Page 7

    17. Tighten all hardware to the specifications in the torque chart after adjusting the overall fit. 18. Open the leather saddlebag as shown. LEFT LEATHER SADDLEBAG 7 of 8 © 2010 American Honda Motor Co., Inc - All Rights Reserved. 08L56-MFY-1002-91...

  • Page 8

    Attach the helmet so that it does not come into contact with the ground. HELMET LOCK EXTENSION CABLE HELMET HOLDER HELMET RING HELMET LOCK EXTENSION CABLE HELMET RING HELMET HOLDER HELMET RING 8 of 8 08L56-MFY-1002-91 © 2010 American Honda Motor Co., Inc - All Rights Reserved.

Comments to this Manuals

Symbols: 0
Latest comments: